


|o....o|c.¢¢.o¢lD....O..l...o..lc.oon...o.tolIlliln.......

BEFORE ASSEMBLY

O Read the instruction carefully.

You can assemble the kit more easily
if you have grasped the general idea
of steps and structure beforehand by
reading it through to the end,

(O Check the parts in the kits.

Check to see if all the parts correctry
bagged as they are listed in the
"Bagged Parts List” (page 34)
Your through understanding of

the assembie will enable you to
build the kit without any difficulty,

Check the components
in the kit prior to your
starting of the assembly.

Instruction

Any claims for replacements or refunds for the model
in the process of assembly will not be accepted,

—TEL T -~ Place to put some locktite.

1t will prevent the screws and nuts
get loosen by vibration while running)

.- Point where grease should applied. | gteps where your

( It wilt reduce friction are assure ) is required

smooth movement,-

paticular attention !

...'.l.'..l.’ll.l....'.ll...................C.".......

O Be well aware of the different types of screws,
1) The difference between the TP Screw {short form of self —tapping

screw) and the ordinaly screw is ...
o TP Screw( JITTITINY o Ordinaly 'mmmm
— Screw
! Some of them Finer Thread

Coarser Thread pointed tips.
2) The kinds of screws which will be used in this instruction.

e Round Head .mwu @ Bind Screw
Screw
» Set Screw [[@

o Flat Head
Screw
} 8]

There are two kinds of thread, -
finer and coarser Ones.
(O Pick up the correct parts and screw,

Compare the shape and size of small parts,
such as screws, nuts, and washers,

(O Be sure about the location and direciton
of parts to install.

Double— check the location and orientation

of parts with the illustration before installation.

When neccessary, assemble the parts themselves

tentatively before proceeding to the next step.

(O Do not tighten the TP Screw to tight.

Do not use excessive force when tightening
the TP Screws, or you may strip the thread in the plastic,

It is recommended to stop tightening it when the thread part on
the screw goes into the plastic part and you feel some resistance

from the tightening.
Over tighten may strip the thread in the plastic,

N
s O (e v XU

Attt

THINGS NEED BESIDES THE KIT

{2 Channel Radio System}

- Two types of radio control set are on
the market, the stick type and the
steering wheel type,

Choose which ever you like,

Ultima 11 is designed to use BEC type
radio, A radio contained in a box with
this type of logo is a BEC type radic.

Transmitter

Model
2326
Switch L1849
N :
{Battery for Radio System) & N 2246

For transmitter ... 8 pcs,

Needle Nose F@\_c_.-cr/r

Round Cutter

=&

Cross Wrench

Philips Screw Driver

Sander

‘ —“‘ | Instant Gluews=] 1§

OO.!...........O.....0..Q......l".lIlll.....'.....i...l....'.C.C.t...

-_— -

NO. 3166

Awl

i (Ni—Cad Battery)

Ultima 11 is designed No.28%;
to use a rechargeable Y
7.2V Ni—Cad Battery gfc;g;eiggngCR
Pack.
No.2320
7.2V —1700 SCE
Saddle Pack
No.2310 No,2306

7.2V Power Battery

NRZ2Y.
x4 ‘

7.2V Sprint Battery SCR

{Charger for Ni—Cad Battery?

“The Kyosho's Ni~-Cad battery is high performance.
If it is charged correctly,
Use one of the chargers listed which suits your need,

it will operate for a considerable period of time,

Name Time Rate Features
7.2V Power Charger 19 min. 709  For bigginer Built—in timer
Multi Charger 11 20 min, 100% Built—in timer, Ammeter
FET Auto Charger 20 min. 10036 Trickle charging

Automatic cut—olf

Micron Line

Polyca Color Paint Tape

llll'l.l......o.tlDl..Il...‘.'l.....'.!..'l



BAGGED PARTS LIST (1) “The key numbers with  indicated plastic parts on a runner, See page 4 for the layout drawing.

{Do not throw away a bag header)

(O The header is the onty thing to rely upon when looking for a part,

Do not discard it until you finish the assembly.

O The header is indicated like this in the instruction,

Header

P
P

ALWAYS - THE BEST

C1530 - FHL: SAVMLY

IR A et o 2 Drerfeies B

e )
: ALWAYS-THE BESE:

cExample> (D BALL NUT _ [OU-7] O
T [ |
Key Parts Name Number of Keep it in the bag. Affix it on the
No. Header bag with tape.
Bag No. Key# | Partsname Q'ty | Step Bag No. Key #| Parts Name Qty | Step
2 | Motor Plate 118 % 47 | Front Hub 2 | @
12 | Rear Wheel Shaft 2 1] * 48 | Rear Hub 2 i
. 13 | Drive Washer 2 | ;B * 49 | Knuckle Arm (R} 1 13]
Blister 18 | Swing Shaft 2 | B * 50 v (L) 1 | ®
28 | Servo Saver Shaft z | B 51 | Freont Bulk Head i 4]
an | Gear Box (R) 1 B 52 | Rear Axle Stopper 1 12}
91 « {L) 1 53 | Rear Butk Head 1 | E
100 | Cross Wrench 1 54 | Gear Cover ] 78}
1 | Sus. Skaft (B) 2 || 55 | Front Sus, Arm 2 | B
3 | 58¢Ball (Silver) 2 | H 56 | Rear Sus, Arm 2 ||
4 | Front Long Shock Stay 1 | E * 57 | Servo Saver {A) 1
ou-2 5 | Rear Shock Stay 1 | B * 58 » (B) i
6 | 4 ¢ x8 Metal Bushing 4 | B * 59 - (o9 L]
7 | 5¢x10 ,, 6 OU-6 % 60 + ) 1 | @
g | 104 x14 o 2 4] + 61 | Servo Saver Collar 2 3]
g | Front Wheel 2 + 62 | Gear Box Hatch 1 i
ou-3 10 | Rear Wheel 2 | & * 63 | Servo Stay 4 | B
11 | Joint 2 || + 64 | Shock Collar 4 | B H
14 | Bevel Gear (A) 2 % 65 | Antenna Post 1 25]
15 + (B) 2 | B * 67 | Rear Body Mount (A) 2 |8
16 | Bevel Shaft 1 * 68 * (B) 2 | @
17 | Pinion Gear (12T) 1 | @\ * 6% - (®Y 2 | &
19 ] Center Gear Shaft 1 121} % 70 | Plastic Washer 4 | M
20 | Final Pinion Gear 1 |@ % 71 | Battery Stopper 2 | |
21 | Counter Gear 1 % 72 | Stopper Post 4 | @B
22 | Main Gear 1 % 73 | Stopper Washer (Thin) 4 | @
ou-4 23 | Diff. Case ] * 74 » {Thick) 4 | B
24 | Center Gear 1 86 | Front Body Mount 1 20}
25 | Front Wheel Shaft 2 | B 121 | Bumper 1 30}
26 | Counter Gear Shaft 1 5] 75 | 5.8 ¢ Ball End 12 IR
27 | 2 ¢ x11 Pin 2 | BB 76 | 4.8¢ ” 2 1
29 | Radio Plate Post 2 125] 77 | Ball Nut 1
30 | Metal Collar 2 78 | M2.6 Pillow Ball (Black) | & | @B
31 | Center Gear Metal 1| m 73 | M3 Pillow Ball (Silver) e HEMBN
32 | O Ring (Black) 1 | @B ag | Sus. Shaft (A) (Black) 2 | @
34 | Shock Shaft 4 i 0 81 - (C) (Silver) 2 | B
+* 35 ! Shock Piston 4 | K ou-7 82 - (D) 2 i\
36 | Pressure Top 4 83 | King Pin 2 | B
37 | Front Shock Spring (Black) 2 | ¥ g4 | Center Rod 1 H
38 | Rear Shock Spring (Goid) 218 g5 | Speed Control Rod 1 21]
OU-5 40 | Shock Case 4 [ 86 | Steering Rod 1 {21
* 41 | Shock Cap 4 | A 87 | Rod {Short) 4 B
* 42 | Spring Holder 4 1A 88 + (Long) 218
+ 43 | Spring Adjusier 4 ga | 4.8 ¢ Ball 1 73]
44 | Shock Ring 4 |21 92 | Radio Plate 1 23}
45 | Shock End 4 1] a3 | Double Sided Tape 1 56 Ei
46 | E Ring (E2.5) 8 | EB ou-8 g4 [ Strap (S) 2 1B
123 | Bump Rubber 1 1 95 | NiCad Strap 2 | ;B
96 | Antenna Pipe 1 | BB
- 97 | Shock Qil (Green) 1 P
98 | Screw Locking Compound | 1
—3— NO, 3166




BAGGED PARTS LIST (2)

LAYOUT DRAWING OF PLASTIC PARTS

ON RUNNERS

{When cutting off parts from a runner,..}

Bag No. Key # Parts Name Qty | Step
99 | Hobby Grease ! Cut it off with Remove the root with a This part is
101 | Gear Cover Seal 1 28] a wire cutter.é & hobby knife, ~marred by”
102 i Rotary Speed Controller 1 cutting
103 | 15W Resistor 1 | @& '?iieiilovtily-
104 | Resistor Heatsink 1 126} < artillremains,
ou-8 105 | Resistor Base 1 -
106 | Resistor Stay 1 126} Cut borth sides. ‘This is how it shouid
107 | Super Stock 34 Motor 1 28] be done,
108 | Motor Cord 1 1764 F eave a o
109 | Wheel Cover 4 | #& root of the
110 | Spike Tire 4 | &m eeereenenee BEIEE O evsssesersssse s sersere o s canesasse
m Body 1 137} m‘]‘hese shaded parts are not used,
112 | Main Chassis T m Shock Parts Up—right Parts (1 Set)
113 | Under Cowl ] 37} (4 Sets) & ®
114 | Decal R @ 5O
122 | Number Plate 2 | B @ @ @) —
Instruction 1
% | E Ring (E2.5) g | m © o) :qu_j:&
115 + (E3) 2 | B —
16|+ (Ed 1 @ '® Q2 KO) ?
117 | Hook Pin 5 | @& @ @
118 | Bedy Pin 4 il Wing Stay Parts {1 Set)
119 | Hex Wremch (1.5) 1 ] m @ @ @@ qJ—U U"‘U)
120 . @) RI= o) @ B 5
R/H Screw M2X4 13 %
: M3X16 | 4 @ S D !
+ M3 X33 3 (2 Sets) ‘ i
Bind Screw M2,6X 6 1 ) @ @ '0 @
. M3X6 | 10 = = ©_ @ ‘ o
. M3x1s | 4 © (V== ©
# M3 X35 1 D = {Right) {Left)
- M4 X8 4 @ Battery Stopper Parts (1 Set}
¥./H Screw M3X6 4 /’\
* M4 X8 8 T
+ M4 Xi2 4 R
ouU-1 TP R/H Screw M2 8 1
* M2 X10 4
# M3X18 1
TP Bind Screw M2.BX12 4 ;
- M3 X6 6 D
+ M3 X8 17 ‘ ] —
+ M3 X10 5 J
TP F/H Screw M3 X10 2 Servo Saver Parts & Others (1 Set)
» M3 X15 5
Set Screw M3X3 1 ﬁ &3 U_ J\\
; Maxa | 2 U U U U Ty o\ L&.°
Nut (3 kinds)M2.61 8 /.; 6% €3 — l ® [o\o®
. M3 10 v w7 @J
7 N
Nylon Nut M3 4 NN @ O @
» Flangedy4 4 g n 2 @ L4
Washer M3 1 2R @@ @ @

)

o=~ @O

i

////ﬁ, )N g B,
‘oYsYeoXs

bt bt Yo et ©

DCe ©099)

©

2 aehEn

NC. 3166



® ASSEMBLY OF CHASSIS PORTION

ASSEMBLY OF SHOCK

#z These shaded parts
%j«é/}; are not used.

@ Shock Piston 4¢ E Ring

(E2.5)

at Shock Shafg

Use 2 each in step 30& 32,

*In case of large servo...
Use 2 each in step 22& 24,

@ E Ring (E2.53) -8 {Actuzl Size)

Not using

These parts used in this step are in bag [OU~5] .

l * Assemble 4 sets,

2 Cut the bump rubber
as shown below,

* Be carefui not to
over tighten
the shock end,

Ly
o

)

@ Shock End

Fit an E Ring
a pair of
pliers,

Bump Rubber

Wrap paper or tape around
shaft to prevent pliers from
marking it,

%/

@ Bump Rubber
(ou-5)

I-—!me—-[-wmmm—v

2 FILLING THE OIL SHOCK

[ Pull down the piston to the bottom
and pour oil slowty, Then move
the piston up and down gently to
get rid of air bubbles.

2

@ Shock Oil
[OU-8}

Fill the cylinder to
slightly above brim.

@ Spring Adjuster

(ou-5)

@:5.8 ¢ Ball 2

© O

& Spring Holder

@

@@;}\‘S (Gold)

& Rear Shock Spring

-{Assembly of Shock Head)\

Keep the piston in the lower position
and tight head portion graduary, then
excessive oil will run over,

Confirm that it will work
smoothly by meving the
piston up and down,

In the end, tighten . s
it firmly so that

the oil will not
leak out,

@@ Pressure Top
fou-5)

@ Shock Cap
{ou.5)

@)

B

It should move
without any binding,

4t Shock Ring
(ou-5}

@ Spring Holder {Front}

(ou-5B)

Install between

shock end
and bump rubber,
@ 58 ¢ Ball @ Spring Adjsuter
. [ou.2} {ou-5}
(Sitver)

ap Front Shock Spring {(Black)
(ou-8}

{ou.n)

- N AERR




ASSEMBLY OF DIFF. GEAR + These parts usesd in this step are in bag (OU-4) .

& Main Gear

i &% Metal Collar Z

Apply some
instant glue, 9% Diff, Case

Remaove the excess flash
with 2 hobby knife,

M2x10 TP RH Screw- 4

1f the optional ball bearings are going to be used

do not cement the metal collars to the diff, case, © Bovhl Gear (B)
19 Bevel Shaft seeer 1 The bearings will be installed in step b .
@ Metal Collar -2

@ Main Gear

ol ,

M2x10 TP

Fill the gear case
RH Screw

with the silicone grease,

g Diff, Case

4 INSTALLATION OF JOINT

M4x4 Set Screw

!)x) The Mdx4 Set Screw will
mount to the "flat” on shaft,
UJ@ @ Hex Key (2)
- (ou-1

in Joint
______ " . {QU—-4)
Mdxd Set Screw M5 Washer
[ = 10 ¢ x14 Metal
M5 Washer 2 ((L)jlsjhln;; N @—-—- Mdx4 Set Screw

A ey
Diff, Gear / &
10 ¢ x14 Metal

& 10 ¢ x14 Metal---2* Bushing

O 5@@

{ OPTICN }

M5 Washer /
4p Joint

1f you are using the optional ball
bearings, install them as shown,

No.1911 8 ¢ x14 Ball Bearing @z%; T,

NO. 3166 —5—



E INSTALLATION OF COUNTER GEAR

4% Gear Box (R)

(Blister)

(' 5 ¢ x10 Metal
Bushing

& 2 ¢ x11 Piﬁ--u-m---nl
| E—

@ Motor Plate

(Blister)

*If you are using the optional 5 ¢ x10
ball bearing to replace the 5 ¢ x10
metal bushing, install it now,

@b Counter Gear
(OU~4)

(ou-a

Remove any flash with a hobby knife, /

ar 2 ¢ x1} Pin%

(OU~4)

INSTALLATION OF FINAL PINION GEAR

 These parts used in this step are in bag (QU—4) .

5 2 b x11 Pineereee 1
—

2 ¢ x11 Pin

@ Final Pinion Gear

ASSEMBLY OF GEAR BOX

M3x18 TP RH e ]

] Screw

M3x33 RH Screw -3

'mmmwm@wmmmm
@ 5 ¢ x10 Metal
Bushing
@ D - 1
@® E Ring (E4} ]

DL RTRIRS

s o

M3x33 RH Screw

If you are using the optional 5 ¢ x10
ball bearing to replace the 5 ¢ x10
metal bushing, install it now.

@ E Ring (E4)
(QU-1)

Tighten the M3x33 RH Screws
until the ends are flush with

the plate,
(Do not overtighten)

® 5 ¢ x10 Metal Bushing
(OU~2)

@) Gear Box (L}
{Blister)

M3x33 RH Screw

Apply a small amount of grease
to the teeth of the gear,

NO, 3166

¢ Counter Gear Shaft

Align the groove in the gear
with the pin on the shaft,




=} ASSEMBLY OF ROD ® 58 Ball End  Actual Size Drawing )

® Front Upper Rod ... 2sets  Usein step

" 9r These parts used in this step
~are in bag (QU-T7)

6.8 ¢ Ball End = 12

O &)

Screw in each ball ends
Gl Rd S) matching.to the actual
CEE T | sizs drawing.

e Rear Upper Rod ... 2sets  Usein step

g8 Rod (L) rvirviennens 2 -
(e T - R © Tie Rod ... 2 sets Use in step
@) 6 Rod (L) @: O
) 32ma
INSTALLATION OF REAR SHOCK STAY ] 2z

M3x8 TP Bind Screw

M3 Nut

M3x8 TP Bind Screw? = g
M3x18 Bind Screw

M3x18 Bind Screw 2

I'mmmmwmmuﬂwumm-
M2.5 Nut 4
S
M3 Nyt werrmeresserenes 2
- Rear Shock Stay
@ M2.6Pillow Ball - 2 Rear Sho
{Black)

M2,8 Nut

& M2.6 Pillow Ball (Black)

(QuU-7 * Assembled in step g @ Rear Bulk Head
) (OU—6)

[m INSTALLATION OF GEAR BOX <&

#2: Gear Box Hatch
(OU~86}

Rear Bulk Head

N
&@. Main Chassis

M4x12 FH Screw ... 2 pes.,
(for fixing the bulk head)

M4x8 FH Screw

o

M4x12 FH Screw -

L the clearance
M3x35 Bind Screw--+-1 ofz\;:m here.
‘IIM@WWWWW@MWM Mdx4 FH Screw ... 4 pcs.
|

(for fixing the gear box)

Fix these six FH Screw
temporarily,
Permanently tighten
instep m.

NO. 3166 —8—



FINSTALLATION 3 Rear Whee! Shaft (Blister) {When screw in the pillow ball..

; 4 Leave the clearance
OF REAR HUB ~  RearHub 3 T,
(Blister)} l 5 @ M3 Fillow Ball
&9 Drive Washer /(OJ THSilver)
If you are using the optional ball

._-.

Tighten temporarily, /% bearings, install them now, @ Sus. Shaft (B) (QU—2)
M4 Nyton Nut Replace 5 ¢ x10 Metal Bushings
(Flanged) Q with 5 ¢ x10 Ball Bearings. 3 Rear Sus, Arm (OU—6)

* (No,1901)

7 5 @ x10Metal Bushin

' @ 5 ¢ x10 Metal Bushing 2
@ D ----- ) , (OU —2) { /
3 8% Sus, Shaft {A) (Black)
A Large hole U7

§» Sus. Shaft (A) (Black)‘%""i\face inside,

I 10
' ~2 | Small 46 M3 pitlow Ban —(@, gy

it Sus, Shaft (B) —-2 (OU-7) (Sllver) . N\

{ (o] <\

Wt E Ring (E2.5)+2 / {Left)
R /A e

Mid I\ylon Nut e \ 5\ //’ % E Ring (E2.5)
Sk

ou-13 Be careful about the direction

l Flanged of sus, arm,
{(5')

INSTALLATION OF N ¢
REAR SUS. ARM )

M4x8 FH Screw = 2

After the rear sus, arm has been
installed, permanently tighten
the 6 FH Screws which were
temporarily tightend in stepm . & Rear Axle Stopper

(OU-6)

INSTALLATION OF i ‘ b M2.6 Pillow Ball(Black) (OU—-7)
KNUCKLE ARM ®E Ring (E3) (OU-1)

% M2.6 Pillow Ball-—
(OU —7) (Black)

an Front Iilub
(QU—6)

7t M2.6 Pillow Ball - ay Front Wheel Shaft

-2 i '
ght) (OU—-4)
.mm (Black WS
M3 Pillow Ball -2 s @ Knuckle ARm (L)
- (OU~B}
. “ (Silver)
Knuckle Arm(R)

3 King Pin sreeennene @ {OU—6)

ﬁ:ﬂ 4% Front Wheel Shaft

) (OU—-4}
@ E Ring (E3) wecens 2
@ @ M3 Pillow Ball

{OU~T7).Silver)




INSTALLATION OF FRONT SHOCK STAY

M3x3 TP Screw —-2 Center hole,™
@mmj * Assembled in
step B .
M3x 18 Bind Screw:-2 & Front Upper Rod
{Immmmwmuummm

M3 Nut  sroeereseermes &| ¥ M3 PillowBali| o

CLA

5 M3 Pillow Ball -2 %\
(Silver) A &
[
o P
N
&

Quter B
F t L Sh u—2
M3 Nut v}\@) ront Long Shock Stay (O 3 & E‘g{;}t 6B)ulk Head

! INSTALLATION OF FRONT SUS. ARM

@ E Ring (R2.5) —GB
{(oU-1)

®S”S'(§‘i‘]§f;)@ ~2| o Sus. Shaft (D) (OU=T) @
ﬁ _[D .w.u‘,,,” ;

@@ Sus. Shaft (D) oo 2

Knuckie Arm

L

o — 1
@ E Ring (E2.5) ... 6| @ % Ring )(E2,5)
ou-—1 @—® E Ring (E2.5)
6 VIO | ﬁ&a ~SEN! (ou-1)

e A '
) - & & b —
“\“‘\M % & Front Sus. Arm (QU—6)

% Assembled in step (B . 2 B Upper hole, > &) %S%Eh%ft {C) (Silver)

Knuckle Arm

m INSTALLATION OF FRONT BULK HEAD

M4x8 FH Screw "2
DED &y
”"Jn;
Mdx12 FH Screw =2 a Q
'nwmmmn
)
‘bﬂ!..' ~

M4x12 FH Screw
#* Tighten temporarily.




[ ASSEMBLY OF SERVO SAVER  These plastc parts & ~ @ are in bag (0U=6) .

2
1)) I(3a1] Nut) *—é
ou-7
\ o & Servo Saver (Aﬁ

&Servo Saver (B)

Widen the slit
with a screw—
driver io fit if,

&% Center Rod
(ouU-7)

& Servo Saver (D)

M2.6x6 Bind Screw™ |

@ Servo Saver (C)  M2.6x6 Bind Screw

N[z 6 Nut .................. 4
. N )
5 5 @ M2.6 Pillow Ball
Inside hole. ~3~@? (Brask) cOU T
gp Ball Nut e 1 g

> * Assemble as same
@ as done the left.

& M2.6 Pillow Ball---2

: (Black) M2,6 Nut

m INSTALLATION OF SERVO SAVER ) é
(O

§ Servo Saver Collar {QU-86)

Servo Saver

M3x6 FH Screw o > @ Servo Saver Shaft {Blister}

M3x8 FH Screw

m INSTALLATION QOF TIE ROD

# Assemnbled in
step B .

Tie Rod

NO. 3166



HOW TO CHECK RADIO UNIT

s

Transmitter..,

- Receiver,,,
#<9 @ Turn on Receiver
2% the switch g
) Servo...
@ Extend
v the antenna_ Antenna...
@ Set the trim lever in ( . ~77 . Rotary Speed Controiler
neutral positicn Sl (N} i Y
i, \\ . ST
1' =53 Set in neutral L ey
5 \-q_l It Trim Lever...
. Motor Battery..,
Meter
Servo Horn,..

Fully charged
NiCd battery

This model is designed to use
BEC system radio units,

A 2 channel radio is composed
of things like a transmitter,
receiver and servos,

It is control box which manipulates
by stick movements, Signal waves
are transmitted through on antenna,

Receive the signals from the
transmitter and send them to the
Servos,

They move the control mechanism
of a model car in accordance with
the signals from the receiver,

An antenna on the transmitter
sends signals, and one on the
receiver accepts them.

They shouid be fully extended,

They will adjust the neutral position
of servos, thus reguiate the steering
and advancing controls finely,

You can tell the amount of electricity
in a battery and how the signals are
emitted,

They are intermediate devices on the
servos to activate the controls,

They are several types in shape, they
should be selected depending upon
the usage,

When switch on the radio...Get the switches in order from transmitter {o receiver.
When switch off the radio,..In order from receiver to transmitter,

m INSTALLATION OF SERVO ROD

should be at 80°
—

Cut off the shaded portion,

1

M3x8 TP Bind Screw 4

Enlarge the hole to the
thickness of the rod,

4

In the neutral position the serve arm

3

Ito the servo,

Servo Stay (QU—6)

G 4.8 ¢ Ball End -2

* Assemble 2 sets for the speed control and the steering,

Use a hole 1dmm
away from the center,

(Short one)

@ Steering Rod
(OU-17)

(Longer one
Long )

Flat side

M3x8 TP Bind Screw
Servo Horn

Use the screw provided with
your radio units,

)2

M3x8 TP BindScrew !

(from

M3x10 TP FH Screw

[

©y Large Servo
M3x10TP Bind Screw

([m 1

M3x15 TP FH Screw

distance &

The length of the control rod is
adjusted by turning the ball end
in one direciton or the other,

In case of large servo....
Use the screws
23 marked 4 .

* Plastic Collar (Red)

M3x10TP FH Screw
* M3x15TP FH Screw
M3x8TP Bind Screw
* M3x10TP Bind Screw

Plastic Collar (Red)

The control rod should be adjusted so that the
are eqal when the servo
is in the neutral position,

NO. 3166 —12—



The Super Hobby

y PHE b T RGO CONTNES WMOBE S

This product is not to be sold in the United Stales, If you have purchased this product in the United States,
please contact at Kyosho U.S.A. phone number (217) 3983630,

PRINTED iN JAPAN



A TRUCK
EXPLODED VIEW N

@oT-120 *@ @umo

b ——

 ouraw ULTIMA

()




@ j)my '\‘ \ \
O] GPor-31 @ @UM-IS\‘\
@—%;@ ‘—wr—-—J
UM-7
@

{Dum-70

—24— NO. 3166



You can purchase replacement and optional parts for your kit,
All of the parts identified by key numbers are usually not available

PURCHASABLE PARTS FOR YOUR KIT

singuiarly, but we offer these parts in convenient parts "packs” which

can be purchased separately. To figure out which parts pack you

No, Parts Name key No. & Q'ty
UM—1 | Gear Set 9 g @ B X0
UM—2 | Metal Bushin Set |@®X1 @8xX2 OX6
umM—5 | Gear Shaft Set FHEX1 @X2
uM—7 | Sus, Shaft Set O@®ex2
UM-—8 Front Shaft Set BEX2

uUM—9 | Rod Set @@&®XY) B2
uM—13| Sus. Arm Set B apxz

Lis—14| Servo Saver Set HBVEREBX1 §x2 BV
UmM—42]| Saver Shaft Sert [|@@x2

UmM—43| Up Right Set X1 d&x2
UmM—s50( Buik Head Set & Edmx
umM—51| Motor Plate @x1

UM—52 | Gear Box ® DX

um—g5| Upper Plate X1

uM—es| Chassis (Kelron) |@®x)1

UM—68| Resistor Stay ®x1

um—70| Wheel Set @@x2

-U M—7t| Wheect Cover @ x4

UM~72 | Spike Tire i x2

UM—73| Bumper Set f8oOx1 PX4
Unm—74] Front Shock Stay |@X1 Long Type
UM—75] Rear Shock Stay B&HX1

Um—75| Body Outlaw Mx1 @x2
UM—77| Under Cowl @x

UM=78| Decal ®x1

uUM—79| Screw Set Screw, Nut, Wrench
uMw-1| Wing Stay Set GRPxe WX
0T—5]| Joint mxz

OT—6| Swing Shaft @x2

©T—18} Rear Shaft Pxz

oT—1g| Drive Washer x4

0T~—23| Pinion Gear (12T) [@3x)1

oT—28| DIilf, Gear Set xz 130OxX4
07-291 O Ring &) X110

0T-31] M3 Pillow Ball 9 310

0T—32] 5.8 ¢ Bali @ x10

0T1-33| M2.6 Ball Nut X0

07 —35| Upper Rod Set @ x4 B8
0T—35| MZ2.6 Piilow Ball & xie

or1-33] E Ring (E2.5) @ X106

o T1-125| Linkage Set @x2 #x)
0Tw-9| Plastic Parts Set X2 @Eax4a
1819 15W Resistor ®8GX

1831 | Rotary Contlroller |[®x1

184 ¢ | Double Sided Tape [ X1

1878| Screw Locking Compound @
1889 Body Pin X5

1914 4 ¢ x8 Meta! Bushing® X0

194 3§ Cross Wrench @

need, find the key number for that part within the manual,

Then consult our paris pack guide below. When referring to the parts
vou need, always use the Parts Pack Number, For instance, if you need
a Chassis (Key No.112) ask your dealer for Kyosho Part Pacl UM —6¢

No., Parts Name Key No, & Q'ty
£ p—22| Hook Pin @x5
£ F—37| Strap (8) ®xe
EF-39| NiCad Strap B X6
SD—78| Antenna Pipe ®HX5
cB-72| E Ring (£3) X4
xe—20f (E4) x4
88—26| Motor Cord @1
S$C—83; Tie Rod @xz G X4
F 038 | Black Shock (L) BSELBRODBOB X2 @X4
Opticonal Parts

w—5009 | Hard Pinion {9 7T)| Gear Ratio 13.7: 1
W50 . (107> - 12.4:1
W—5011 4 (117T) . 11.2:1
o T—50! PinionGear (131) . 9.5: 1
QT—5] * (14T} L4 881
O0T~—~24 + (15T) + 8.2:1
OT—52 - GsT) . - * 7.7:1
0T7—53 L4 (77} * 7.3
UM—23 s (18T) + 891
UM~—24 . {197) * 6.5: 1
UM—25 . (20T) . 6.2:1
UmM—28| Motor Guard Aluminum
UmM—28| Stabililzer Set
1 883 | Frontier Hobby Qil {30ce
0 T38| Silicone Grease
1901 | Ball Bearing#5x¢#10) | 2pcs, for Rear Hub,Gear Box
1903 + {#4x9 8) | 2pcs. for Center Gear, Front Wheel
1911 + {¢exe14) | 2pcs.for Diff, Gear
1951 {Shock Qil {$-M-H) Soft, Medium, Hard
1 85 3 | Silicone Gil (s) Soft
1954 ’ (M) Medium
1955 * (H) Hard
w~-0109t Ball Differential Easy Adjusting
w—01101 Special Center Gear
w~—0111].Special Counter Gear Hard Type
w5002 | Pressure Shock (L) ]| High Quality
wW—5004 | Adjustable Shock (L) Easy Adjusting
w—500s | Special Rod Set Easy Adjusting
w—5061 [ . Universal Swing Shaft
wW—5085

‘ Hard Pinion Gear
W—s003 (157 ~237T)

NO. 3168



s} INSTALLATION OF SPEED CONTROLLER

1

{Bend the wire}

M2x8 TP RH Screw

G )

M3x8 TP Bind Screw

@m _

M3x16 RH Screw

M2x8 TP RH S

& 4.8 ¢ Bal
(oU-7)
-

N—

©0

M3 Nut

NiCd Battery
Connector

N @ Rotary Speed Controller M3x16

(D 2 (OU-8) RH Screw

M3 Nut . .................. 2| Plastic Collar
2  (Black)
Plastic Collar»--=- 2
{Black)
4» Radio Plate

@ U (oU-9)

4y 4.8 ¢ Ball e 1

Tighten the strap and
cut off the excess.

crew _‘g

1

Qo

Resistor
Terminal

BEC Connector

Motor Cord
Connector

NSTALLATION OF SPEED CONTROL SERVO

The length of the @
control rod can be
adjusted by turning
the ball end inor out,

M3x8 TP Bind Screw

O Large Servo

s

M3x10 TP Bind Screw
-2

Plastic Cotlar (Red)

Movement of
Speed Controller

The mounting position can
be adjusted by sliding the

{Top View)

crews within the oval holes,

Neutral
Medium Speeg High Speed

INSTALLATION
OF RADIO PLATE

s

Do not avertighten
these screws,

M4x8B Bind Screw

M3x6 Bind Screw
‘]ummm wd 4% Antenna Post
M4x8 Bind Screw -
(BMBD e
M3x8 FH Screw
'Hﬁ!iﬂlll s

M3x10 TP FH Screw

[

X

=

A

(e

M3x6 FH
Screw —
(e}
s o))
o]
Hole for the antenna post

vy

NO. 3166



?‘é t ASSEMBLY OF RESISTOR

J
M2x4 RH Screw

2

Plug in the terminal,

+ These parts used in i
this step are bagged
in (QU-8) .

% Screws are in bag
(ou—-1) .

M2x4 RH Screw---- }
(m
M3x6 Bind Screw 2

@ Resistor Stay

M3x6 Bind Screw

Bend th i
® Resistor end the terminal,

Heatsink

When the gearing of center gear and counter
gear are too tight, enlarge this hole shaving
with a file,

 INSTALLATION OF
RESISTOR AND

CENTER GEAR :
1 —0.1~0.30
Remove the center Enlarge the hole
gear shaft. toward the

M3x6 Bind Screw -2

Apply extra deca seat %k
M3 Washer  cooooeen ! to avoid dust from

@ entering this hole,

M4 Washer e 2 M3x6 Bind Screw

3

Reinstall the
center gear
i gt Center Gear shaft,

GD Center Gear Metal

§D Center Gear Metal

M3 Washer
. el
’ - Center Gear Shaft

@ O Ring (Black)- 1
8 O Ring

@ M4 Washer ﬁ @\ " (Black)

INSTALLATION OF MOTOR

PAn

&h}.
M3x3 Set Screw 1 \.
ED h).
Connect the red wire
M3x6 Bind Screw -2 ‘ . Ay wi
@& Motor Cord Minus Terminal >
0 '\
QRN

Set the set screw
to the flat surface,

@ Le Mans Stock 05 Motor
Condensor Red Plus Terminal (ou-8)

* Be careful about
short circuit of
the condensor,

{Backlash) ﬁ ;
The pinion gear /center gear
mesh may be adjusted by

M3x6 Bind Screw . f-:; \

Leave the clearance
omrsr—
of 0.5mm here, ? ;._&
D.5em M3x3 Set Screw

loosing these two screws @ Hex Key (1.5) L
and shiding the motor (ou-1) wp Pinion Gear
to the proper positon, Loosen these two screws, {15T) (OU=4)

nO. 3166 —14—



INSTALLATION OF GEAR COVER

T
ae
Q

o 2(

I

3t Gear Cover {(QU—B}

{22
AN
Qo
Vo)

Ay
Ké2
o \’W@‘

7

@ Hook Pin coeevenran 1

=%

Cut the gear cover '

seal io the length,
@ Gear Cover Seal (QU-8)

(Foam Rubber) \
® Hook Pin (OU—1)7
Remove the backing paper and put the seal in ( ) /
along the area indicated with diagonal lines,

CAS

INSTALLATION OF FRONT SHOCK & BUMPER - Plastic Collar (Red)

sp Shock Collar @
~ {oU-86)
v
(AN,

(; g M3 Nylon Nut

I
Tk

& Front Body Mount

(OU-6) Shock with

bump rubber

Lower hole

@ Bumper (OU—8§)

M3x10TP Bind Screw

(e -2

M3x16 FH Screw 2
(e
M3 Nyvlon Nut - 2

@ M3x10 TP Bind Screw

§ Shock Collar et

©

*Remove the Mdx
FH Screws then
Plastic Coliar

. ; install the bump
(REd)@ D M4x12 FH Scre-
H] ASSEMBLY OF REAR BODY MOUNT

* These parts used in this step are in bag [OU—-63 . $ Rear Body Mount {C)
Screws are in bag [OU-1] .,

& Rear Body Mount {A)
e Upper/ ni.6x12 TP Bind Screw

g\hoie

@ Rear Body Mount (A)

M2,8x12TP Bind Screw
-4

—15— NO. 31



INSTALLATION OF REAR SHOCK & REAR BODY MOUNT

& Shock Cellar
(QU-6)

Plastic Collar {Red)

M3 Nylon Nut
o
M3x8 TP
Bind Screw
M3x8 TP Bind Screw g Shock Collar ... 2
Plastic Collagps 2
e 4
e R 1]
M3 Nylon Nut -2 @ M3 Pillow Ball .2 ?ﬁ* Second hole
(o) Sitver T from the <
@ ( ) outside.
7% M3 Pillow Bail
(Silver) (OU-T}
g} INSTALLATION OF (Actual Size) Cutting Doubel Sided Tape
RECEIVER & SWITCH
* These parts used in this step are in bag [QU~8] . Tor Receiver and Switch

Have finger points and oils removed and cleaned

from the surface where the double sided tape * Use in step39, For Number Plate Sm
is to be attached. K
For Number Plate Sm
Plug the connectors. Receiver Fomm

Crystal

& Double
Sided Tape

1
Connect the BEC cord. 2
4% Antenna Pipe !
%‘r ‘
/
/

Route the antenna

/,9 ) . wire,

L — % Remove this
screw then

\‘_ ” ) pass the anterna
~ e Switch
& Double Sided Tape

Install the receiver not hit the servo horn
and servo saver, @
wy

Tighten the strap In case of usin
. g
and cut off the i large size receiver

Bundle the wires : 3 excess r
with the strap (S) . fgte tr};?:esi\“:;-(:h on

Z \ {~— Hole for
. Stoper Post
Crystal / U

L
Switch e |[+—Clearance 6mm
¥ Incase of using the separate type battery keep the clearance more than 6mm,

’

& Strap (5}

NO. 3166 —-16—



I ASSEMBLY OF TIRE & WHEEL

g The side with the
letter descriptions,

Drili three of 2 ¢ holes,

Outside
ME2x4 RH Screw

@& Front Wheel (QU~3)
it Rear Wheel
OU-3
@& Wheel Cover - ¢ ) How to insert the wheel

{OU-8)

M2x4 RH Screw

G]m e}

After fitting them together
completely, pour instant
3 glue along the seam.

INSTALLATION OF TIRE

Bushin
(gu—z) ) 7. {Rear)

Align the
i‘ A hexagonal points
0
el 850805
g
M4 Nyion Nut
(Flanged) d
. N
W
M4 Nylon Nut -
(Flanged)
ZRN ; o®
© N
)
N\ / 0 SN
14 ¢ x8Meial Bushing] #Tighten the M4 Nylon Nut M4 Nulor Nut X Q Q’g Q%
to the degree so as the (Flanged) g QQ Q
g front tire will turn fieely, 3 |
-t

—17— NO.31¢



GYY INSTALLATION OF BATTERY A\ 2

Y YEE Y RN E RN RS NN

* Stick Type , N It will come !
I Tlﬁhten Uf}e strap \\\ loose when Select a high performance NiCad
- and cul o % [ pushed here. ] pattery pack high is powerful
& aNNiCad Strap {OU~-8) leaving 30mm, \“ \ P ves madn) our
L . vigorously,
{

No.2310 7.2V Sprint Battery SCR

12VSPANIS CR

L

Y R R R E R E A I )

-

P I R I I A N I I BB B )
Z
]
[
Q2
.
£y > [@¥
B e
<
o
]
£
(13
=
oz}
]
-
Ll
o
—
-

sb s b e BB R RBEERSEIIRSEBEERERY

{CAUTION!)

REMOVE THE NICAD BATTERY PACK WHEN CAR
IS NQOT IN OPERATION OR BEING STORED,

M3x15TP FH Screw'4

{

=

72 Stopper Bgst (QU—-86)
24 Stopper Washer (Thick) {(OU-86)
7 Stoper Washer (Thin) (OU-6)

M3x15TP FH Screw m _ N

i Battery Stopper (OU—6)

No.2331

Kyosho offers 7.2V SCR Saddle
Pack as experienced driver,

IR R R R I ]

RN NN N A N N N

[® CUTTING & INSTALLATION OF BODY AND UNDER COWL ~h

G s
Antenna Hole (5 ¢) @ Body (Box) Body Mount Hole (5 &) « These special Lexan Scissors make

- trimming bodies a breeze and the
¢ sander comes in handle for finishing
the rough edges.

Body Mount Hole (5 ¢)

Round Cutter

TR RN NN WA AN N ]

.
.
*
.
.
.
-
L]
*
L]
L]
»
.
.
g
L]
L]
.
.
.
-
-
-
L]
.
.
*

i Under Cowt {(BOX)
Left

Hole to install
chassis,

Cut off the shaded portions ey
along the cut out line, b
) _|_ {Actual Size}
#* Stick Type Battery...
Make a oval hole as shown right. -
48rm |

NO. 3166 —1g—




1 PAINTING BODY

First wash the body to remove any oil or dirt,
Rinse throughty. Paint the inside of body.
YQOu can obtain a ¢olor scheme by masking

a portion with tape then removing the tape
and painting.

Apply the lightest color fast.

< o

Micro Line Tape

caow s

No.1841._.1mm

No,1842,.t.5mm

N, 1843,.2.5mm
Color

White, Red, Yeilow
Green, Blue, Black

Mask the windows with the
Micron Line Tape and
Pzint the body.

°
.
-
.
.
a
o
.
.
-
.
-
-
-

R LR NN N A A A NN W

sres 0% s s

No,2330

* White, Red, Yellow

« Green, Blue, SkyBlue
. Orange, Black, Vioilet
* F.Pink, ¥.Orange

: Yellow Green

2 AERSEEAEBEERSEN L BTSN

Polyca Color Paint

O f Number P ate
lkPP!,i qG DIECAI, (Instal!ai [0) I )
(i) Make a line S]ight]}’.

L)

{2} Bend the plate inside
& INSTALLATION OF along the line,

3!
NUMBER PLATE

Cut off the decals along the cutoui line with scissors,
Do not apply it abruptly. Convince yourself of the
position by trying the decals with the backing paper on,

Be careful not to have air bubbles left,
Try to smooth out the decal's
surface from the center
to the periphery,

-________,- % Left side ...
. Make 2 lire on
the other side,

J

L

|

Body Mount \ Apply number stickers at your choice,
Em INSTALLATION OF BODY f - ' @:Body Pin
{ou-10
go. Plastic Washer
& —— i Plastic Washer g
= K (OU-6)
= ully * Installing

Direction

= &

@ Body Pin
(OU~-1)

* Flat side face
torthe body,

M3x6TP Bind

Screw @m

w Body Pin e

#Install the unde
cowl first befor
the body.

@ Under Cowl (Left}

é\ M3x6 TP Bind Screw

—-19— NO.3166




CHECK BEFORE RUNNING THE CAR

l

Check the follow steps (O~@.

(3Check that the center nut and
the cord fixing nuts are tightened
properly.

@ When turning the rotor, the cord
will hit the rotor or the center nut
and, as a result, will force up
a cantact,

Center Nut

@ Or the cord rubs against the body
and pushes up a contact,

(@ The speed control rod will hit a
cord lixing nut,

Do not touch,

{Maintenance)

Do not touch,

Contact

Remove the cenler nut once in a
while and clean the inside of the
controller.

# When you notice the uneven
running of the motor, check
alt four checking points @
to @ listed left,

Speed Control Rod

* If you find all in good condition...
In this case, the surface of the
controller plate must be worn
away considerably,

ADJUSTMENT GUIDE

{Basic Setting 1}

@)

(8) ’ i

B
26mm
=
O
- - 2 Become longer

gl-_"7 Become shorter

Adjust the length by turning
Lhe shock end.

Shock End

{Basic Setting 2)

Placg the car on a flat surface with the chassis raised as high as
possuble and adjust the length of the front and rear upper rods
in a way so that the tires stand at a right angle to the ground,

Upper Rod

7 Triangle Sqare

N,

O @ O

{Toe Adjustments}

Adjust the tie rods for a slight inward angle.

Neutral

Adjust the tie rod longer.
Become Loe—in.,

Siower Response

Over Steer

Adjust the tie rod shorter.
Become toe—out,

Quicker Response

Under Steer

Correlation between installing of Front Upper Rod and Camber Abgle.

The installing points A,B and C on the front shock stay for the
upper rod correspond to A’B'and C" which are the maximun
camber angle when the front suspension arms swing down to
the lowest position,

The various lengths of
the upper rod

B'A

Normal Length 17mm,

Front

* Adjust \he length of
the upper rod depending
upon the installing point,

Triangle
The point B is Square

a normal position.

Correlation between installing position of the Rear Upper Rod and
Camber Angle.

The installing points A and B on the upper rod plate will result
in the positions of the rear camber angle A" and B’ when the
rear suspension arms sink the most,

The various lengths of
the upper rod

. @70

Normal lenglh 22mm

# Adjust the length of the
upper rod depending
upon the installing point,

A o0
~ooo—s
C

The point C is a2 normal
posilion,

:

{Optional Parts)
W5005 Special Rod Set
1t becomes

* Easy adjusting without remove longer,

the rod.

@ t)
Stepped side, ﬂ

it becomes shorter,

NO. 31688



ADJUSTMENT GUIDE

{Gear Ratio} {Adjuslment ol Shoick Oil and Spring}
gi”ion 9T 10T nr 127 13T T 15T
ear Light weight shock oil
.GearRatio 13.7 12.4 11.2 10.3 9.5 8.8 8.2 Front ( Weak spring tension } = Sharp steering respons
Slower << ————Top Speed " >Higher
: Acceleration ———J— Front Heavy shock oil ) i
Effects | Better <: T > Reduce ( Strong spring tension ed Slow steering response
Longer <<__,———— Run Times ~ ———"""=Shorter
| - i .
Light weight shock oil .
The above chart is a guide in choosing the besi pinion gear Rear ( Weak spring tension ) o More wheel traction
for your motor,
Rear Heavy shock oil j .
{Optional Parts} ( Strong spring tension b Less wheel traciton
W—0109  Ball Differential Gear
W—0110  Special Spur Gear
W-—0111  Special Gounter Gear O
W—5085
§ Hard Pinien Gear (15T~23T)
W—5083 * Use with wG116
#* Gear Ratio .., Special Spur Gear with Hard Pinion Gear
Pinion 57 | 16T | 127 [ w7 | 197 | 207 | 27 | 227 | a7
Gear
GearRatiol 111 10.4 9.8 9.2 8.7 8.3 7.9 7.5 7.2
Spring Adjuster
Slower <,: Top Speed :>Higher
Effects i Better <“,: Acceleration = > Reduce
Longer <<__——— Run Times ——— > Shorter
. Become hard
{Hardness of Shock Action} Become soft
H d -
No, ardness @arder SOfter_L/>
Ha 1851 . .
. Yellow Oil Green Oil Red Oil
Shock Qil (S-M-H) {Optional Parts}
i 1953
Silicone Qi 1S} 2008 C | 0SC Pressure Oil Shock (L)
W—5002
gg]]gsea oil i 4005 C | 3005 € ( 002) »
N; ":;s’ge ! #Easy adjusting of
] : ;
BOOS C g spring tension,
Siticone Oil (H) WS | sosc

-—21— NO. 3168



PARTS LIST

Key No| Parts Name Q'ty  {Key No. Parts Name Q'ty | Key No, Parts Name Qy
1 Sus, Shaft (B) 2 52 Rear Axle Stopper 1 103 15W Resistor 1
2 Motor Plate 1 53 Rear Buik Head 1 104 Resistor Heatsink ]
3 5.8 ¢ Ball (Silver) 2 54 Gear Cover 1 105 | Resistor Base ]
4 Front Long Shock Stay ] 55 Front Sus. Arm 2 106 Resistor Stay i
5 | Rear Shock Stay 1 5 | Rear Sus. Arm 2 107 | Super Stock 34 Motor 1
& | 4 ¢ x8 Metal Bushing 4 57 | Servo Saver (A) 1 108 | Motor Cord 1set
i 5 ¢ x10 Metal Bushing [ 58 pe (B 1 109 Wheel Cover 4
8 | 10 ¢ x14 Metal Bushing 2 59 * © 1 110 | Spike Tire 4
g Front Wheel 2 60 * (D) 1 11 Body 1
10 | Rear Wheel 2 (3] Servo Saver Collar 2 112 Main Chassis 1
11 | Joint 2 52 Gear Box Hatch 1 113 Under Cowl 1
12 | Rear Wheel Shaft 2 63 Servo Stay 4 114 Decal 1
13 | Drive Washer 2 64 Shock Collar 4 115 | E Ring (E3) 2
14 | Bevel Gear (A) 2 55 Antenna Post 1 116 + (B4 1
15 P (B) 2 86 Front Body Mount 1 17 Hook Pin 5
15 | Bevel Shaft 1 &7 Rear Body Mount (A) 2 118 | Body Pin 4
17 | Pinion Gear (12T) 1 68 * (B) 2 119 | Hex Wrench (1.5 1
18 | Swing Shaft 2 69 . (C) 2 120 » @) )
19 | Center Gear Shaft 1 70 | Plastic Washer 4 121 Bumper 1
24 | Final Pinion Gear 1 71 Battery stopper 2 122 | Number Plate 2
23 Counter Gear 1 72 Stopper Post 4 123 Bump Rubber- 1
22 Main Gear 1 73 Stopper Washer (Thin) 4 RH Screw M2X4 13
23 | Diff, Case 1 74 * (Thick) 4 . M3 X16
24 | Center Gear H 75 5.8 ¢ Ball End 12 + M3 X33
25 | Front Wheel Shaft ) 75 48 ¢ . 2 Bind Screw M2.6X 6 1
26 Counter Gear Shaft 1 77 Ball Nut 1 » M3X6 10
27 | 2 ¢ x11Pin 2 78 M2.6 Pillow Ball (Black) 6 + M3 X18 4
28 | Servo Saver Shaft 2 79 M3 Pillow Ball (Silver) g » M3 X35 1
29 | Radio Plate pogt 2 80 Sus. Shaft (A Black) 2 + M4 X8 4
30 Metal Collar 2 81 . (C Silver} i FH Screw M3X6 4
1 Center Gear Metal 1 82 » (o 2 » M4 X8 a8
32 | O Ring (Black) j 83 King Pin 2 » M4 X2 4

84 Center Rod 1 TP RH Screw MZ2X8 1
34 | Shock Shaft 4 85 Speed Contrl Rod 1 * M2Xx10 4
35 Shock Piston 4 86 Steering Rod 1 * M3 X18 1
36 Pressure Top 4 87 Rod (Short) 4 TP Bind Screw M2.6X12 4
37 Front Shock Spring (Black) 2 88 + {Long) 2 » M3IX6E
38 » (Gold} 2 83 4,8 ¢ Ball ] * M3X8 17

90 Gear Box (Right) 1 » M3 X10 5
40 | Shock Case 4 91 - (Left) 1 TP FH Screw M3 X10 2
| Shock Cap 4 g7 Radio Plate 1 + M3 Xi5 5
42 | Spring Holder 4 93 | Double Sided Tape 1 Set Serew M3X3 1
43 | Spring Adjuster 4 94 Strap (S) 2 ” M4 X4 2
44 | Shock Ring 4 a5 NiCad Strap 2 Nut (3 kinds) MZ.6 8
45 Shock End 4 96 Antenna Pige ] % M3 10
46 E Ring (E2.5) 16 47 Shock Qil (Green} 1 Nylon Nut M3 A4
47 Front Hub 98 Screw Locking Compound i » (Flanged) M4
48 | Rear Hub 99 | Hobby Grease 1 Washer M3 1
49 Knuckle Arm (Right) 1 100 Cross Wrench 1 » M4 2
50 - (Left) 1 101 Gear Cover Seal 1 . M5 2
51 Front Bulk Head ] 102 Rotary Speed Controller 1

NO. 3166 —22—




PURCHASABLE PARTS FOR YOUR KIT

L

1 You can purchase replacement and optional parts for your kit.

All of (he parts idenlified by key numbers are usually not available
singularly, but we offer these parts in convenient parts "packs” which
can be purchased separately. To figure out which parts pack you

need, find the key number for that part within the manual,

Then consuit our parts pack guide below. When referring Lo the parts
you need, always usc lhe Parts Pack Number, For instance, if you need
a Chassis (Key No.112) ask your dealer for Kyosho Part Pack UM—66

No. Parts Name key No, & Q'ty No Parts Name Key No, & Q'ty
UM—1 | Gear Set a0 B OxX) £ P—22| Hook Pin X5
UM—2 | Metal Bushin Set  [@x1 @& @X2 OX6 EF—37| Strap (8) Bx6
um~5{ Gear Shaft Set @@xX1 @x2 E F—39] NiCad Strap & X6
uM--7 | Sus, Shaft Set CRO®x2 $D-79) Antenna Pipe ®X5
UM—8 | Front Shaft Set BHEX2 cB—721 E Ring (E3) Bxa4
UM—g [ Rod Set B®HEX) @Gxz KC—20 + (E4) Wxa
UM—13| Sus. Arm Set BExX2 BB—26| Motor Cord @1
UM—14} Serve Saver Set SHAREHEX1 X2 @Hxe SC—89} Tie Rod WXz @FEXe
UM=—42| Saver Shaft Sert @®@X2 F D—38| Black Shock (L) ARKIPRROBRTB X2 BX4
UM—48| Up Right Set Q@@EX1 @@xz2
umM—so| Bulk Head Set HBHEEX
umM—51| Motor Plate @x1
UM—52 | Gear Box & dpx ’ Optional Parts
um—e5] Upper Plate @ x1 w-5009 | Hard Pinion (9 T){ Gear Ratio 13.7:1
umM—e6| Chassis (Kelron) [@® X1 W—5010 . (10T) . 12.4:1
UmM—s8| Resistor Stay B W—5011 * mmny] » 12
UmM—70| Wheel Set @@x2 0T—50{ Pinion Gear (137) + 8501
UM—7t| Wheei Cover @ x4 OT—51 + (14T} ’ 8811
UM—72 | Spike Tire @xz OT-24 + 15T) + B2:1
UM~73! Bumper Set G@Ox1 f@xs CT~—52 . (16T) . 7.7:1
UM—74| Front Shock Stay {@x1 Long Type OT—53 * (7T} * 7301
UM—75| Rear Shock Stay [@x1 UM—23 . (i87) + 6911
uM—76| Body Qutlaw mx1 @x2 UM--24 - (19T} - 6.5: 1
UM--77| Under Cowl @ x1 UM-~—25 . {20T) » 6.2:1
um—78| Decal @ x1 UM~28} Motor Guard Aluminum
UM—73] Screw Set Screw, Nut, Wrench UM—29| Stabililzer Set
UMW-1| Wing Stay Set OBBX2 @x4 1883 | Frontier Hobby Oil |30ca
oT—5] Joint X2 07 —38| Silicone Grease
O0T—8| Swing Shaft B x2 1901 | Ball Bearing#5X$ 1) | 2pcs. for Rear Hub,Gear Box
0T—18| Recar Shaft Gx2 1903 + (#4x¢ 8} | 2pcs. for Center Gear, Front Whee!
0t—19| Drive Washer @xa 1911 * (#8X# 14} | 2pcs.for Diff, Gear
071-23| Pinion Gear (12T) @ X1 1951 |Shock Oil {8-M-H} Soft, Medium, Hard
07 —28 Diff, Gear Set Bxz x4 195 3| Silicone Ol (s) Soft
oT—2¢| O Ring @ xi0 1954 . (M) Medium
0T—31| M3 Pillow Ball & X10 1955 . (H) Hard
0T—32| 0.8 ¢ Ball @ X106 w0109 | Bali Differential Easy Adjusting
O T—33} M2.6 Ball Nut Hxio .

- w—01101 Special Center Gear
o0T7-35| Upper Rod Set @Exa @xs
oT-36| M2.6 Pillow Ball @ X 10 w--0§11 | Special Counter Gear Hard Type
oT-3| E Ring {E2.3) @ X0 w—5002 | Pressure Shock (L) | High Quality
0T-12¢| Linkage Set Hxz 8x w—5004 | Adjustable Shock (L} Easy Adjusting
0Tw-9| Plastic Parts Set DXz @R Oxs w5005 | Special Rod Sex Easy Adjusting
1819 15\W Resistor &6 W—5061 | .Universal Swing Shaft
1831 | Rotary Controlier |[@ X1 W--5085
1840 | Double Sided Tape |8 X 1 , | Hard Pinion Gear
1878 | Screw Locking Compound @ W—5093 (eT=zET
1889 | Body P’in @ x5
1914 4 ¢ x8 Metal Bushing® x10
184 3| Cross Wrench & X1

NO. 3166



The Super Hobby

KyasHO

Sf""’é'n SORTROE WORELS
This product is not to be sold in the United States, If you have purchased this product in the United States,
please contact at Kyosho U8 A, phone number (217) 398—3630,

®

PRINTED IN JAPAN



